




# PEGASUS MECHANICAL LIFTING

30, GREAT CENTRAL STREET, LEICESTER. LE1 4JT.

TEL: (0116) 253 7411 . FAX: (0116) 253 9751

## REPORT OF LOAD TEST

Customer Name & Address 	Order No. <b>Vbl. Jason</b>
	Date. <b>26/02/2013</b>
	Ref.

Identification Number or Reference Mark	Description of the Item to be Tested	Quantity to be Tested	MAX LOAD
<b>XDP/55 BC58 BC35 BC59</b>	<b>Safety steps</b>	<b>4</b>	<b>120KG</b> (Evenly distributed)
<b>BC5931 BC5941</b>	<b>Easy Action steps</b>	<b>2</b>	<b>120KG</b> (Evenly distributed)

### Description of the Tests Applied

A load test of Maximum load +25% (150kg) evenly distributed on platform applied using calibrated test weights.

### Results of the Test Identifying Any Defects

No Defects found

NOTE. This proof load should be used as part of the technical file compiled and held by the manufacturer.

I certify that the item/s described above have been tested in accordance with your instructions or to British & European Standards.

Name of the person authenticating this report

Signature:



Date 26/02/2013

